et L PAGE ©1/08

36" RIDING MIOWER MODEL A3560-240 .
. Y
* ALL UNNUMBER
ITEMS ARE INTEHﬂHAﬁEA#LE
WITH OPPOSITE SIDE. .
2 .
1o ' 5
_ Tﬁ{x L5 G5 = ’
s\.. "":A‘:‘— - %.--“B @)o‘_\
- LI ;@ﬁgr :
8 ST BTN e
Tqp 1 108 - 19“&! 1 e B0l m 59

Faga §

13 _ .18 %ﬁ '
* T I

351 ~
14 16 !1_'.:‘13

iy s
o 4

NOTE: ALWAYS USE| ORIGINAL

. EQUIPMENT PARTS,
. jeafreplacement” parts,

your warranty.

oiginal equiprhent st may void

Uze of serv-
other than

Pa-tts 31686




ob/09/2003 B8:54 ~
A , o PAGE  02/08.

36" RIDING MOWER MODEL A3560-240.. - . . s
ALWAYS GIVE THe FOLLOWING INFORMATION Waen CRDERING REPAIR PARTS:
1. The PAR? NUMBER: 2.The PART NAME; 3. QUANTITY DESIRED: 4. The MODEL NUMBER (As showion. MadelPlate).
SEND PART ORDERS AS PER INSTHUCTIONS ON THC FRONT PAGE. .
. YOUR UNIT I$ RIGHT HAND (RH) OR LEFT HAND{LH)-AS YOUR STAND BEHIND IT.
. DONOT USE KEY NUMBERSWHEN ORDERING REPAIR PAKTS, ALWAYS USE PART NUMBERS,
Al replacement parts wiltbe supplisd n currant production colors or in A neutral eolor
. A handling fee fs applicable o small parts oeders..
2y
Say N PRV
No. | PatNo. | Description No. | ParnNa. | Desmiption
1 | ‘tazzo? | *Serew, Hex Hd, 3/8-16x3In, 57 | 180079 |. Screw, Hex Hd, SH&1jax1in. v
2 1800 | Locknut, 1/2-13 Thd. | 58 50947 Sorew, Taptite, /816 x]-1/4 W’
3 302445 Shift Lever Tube 59 |'300635 Belt Guide
b smiiBrackst, Decktangs 80 | 271190 | " Nul, Keps, 3/6-18 Thd.
§ 8625 | B~ R i n g 81 136489 | . staf Washer
§ | 52407 |/ Beating, Front Spindle 62 | 360440 | Relt Guide
7 . * R »
- e 63 57478 | Switch
8 | 1480 Locknut, 3/B8-18Thd. 64 27204 e Clutoh t
10 120388 | % tockwasher;Spih3ad (Thd. : 65 45892 ) Carfif;ge Bolt 2d"Hd 318fi 6 x 1 21r
11 302925 | Front Spinclsnl.H. 66 300154 | lhifet Asm
12 301140 | Front Tire . 6 7| 303031 Pulley. idief
13 6 4 2 Flajwssher, 34 I, gg RORRG gett Rﬁtainer,.
: ; 335 | Ball Jai Hub .| adbdedp | Spacs
b ot HuoCap 40 | ;306880 P w1 1 ey
18 124925 | *  Nui,  3/8-24 Jam - 7t B643 | Washer Pilat
1 88291 |  Stesring Link 72 | Te20nma | . Lockwasher, Spit, 7136
18 | 57158 | BallJoint 2 20083 | , Lockwagher, Splt 735 1,
1 | 180128 | - Screw, Hex Hd, 316 x1:34In A ol I Hex Hd, 711620 5 In.
20 304580 Tiea .Rod 4 57791 Kay
.21 2483 |  Spring Wagher 76 57214 |  V-Balt .
22 |302.926 | Front Spindie Assembly's RH. ?rg ggﬂgg g:"eyd‘e
S er Bolf Axie Pivol 0793 oulder Bolt '
a ) sHe Bl g ’ 78 £73d3 | Braka Rad’
25 | 301251 | Stesring Wheel 79 56350 | .Spring, Clutch X
26 456378 | - Roll Pin, 1M 2 . 80 22053 Retaining Ring -
.74 301413, Cogver, Staering Shafl. B4 3021 Key. Wandruff
28 me Era S 82 | 271184 | «Nut Keps, 5/16-1 8 Thd.
2| - Saene | . Pison ooy 82 57217 | Bracket, Brake, Rod
Jon, Staering
a1 D ~ge |s 2087 | Shoulder Bakt
32 | apeess | Bushing Washer, 12 85°| 122017 | *Sérew, Hex Hd. 51 BB x 1 in.
33 50289 Septer Gaar 86, 12632 -Stabilizing Bracke
34 52466 | -Eccéatric .87 $20548 | . Lovkwasher, Split, 548 n,
35 | 480177 | .-Sorew, Hex Md, 1/2:18x1-12 in, 88| 35498 Screw, Taptite, 51641 8 x 34 In.
86 | fooassp | K n o h . .  Ge¢rShit 29 42815 Elatwasher, 3/4 In. &
a7 120238 |* Jam Mut, 1/2-13 Thd, | a0 | Trarsade | ¢ -Peeriess, #auoke 80-3
: . - ‘ * Sorew, H - -4
TN e | vt meree || ] | ey SR e
40 5T4R'0 Shift Bracket wnnag | nevs x il iz i
# 57157 | - Washer -'-2 ' & 20508 | B (B XIRPY Sz,
42 56255 |  Seraw, Hex Hd, 1/4-20x 34 I, »
43 1498 Locknut, 54 618 1nd. 9-2 311 05 Whee!, Rear
‘44 21682 | Washar, 4/4 In, 9 - 24167 | Valve Stem,
45 3038 W as herpr, 87 30829 Wheel, Front
48 - 45802 Washer, 516 In, o8 302087 Engine Spead Rgducer «
:’g :gfszéig ,"sjrewhrila:éji-g.l 5116+18 x 7/8 In, o9 50047 Serew,-318-16 x -114 Taptite.
. 4824 am Mul, 5/16 In. 10 | - 574 ¥
4 .y 54873 | Trough, Ol  Drain '1%2; - -:;5022;2 srﬂ::i?: Evtrusion
0. Engine |-~ See Footnote Below: 102 46602 Y o
5 o o ut, 88-24'Hex  J@om
51 BATET Heat Shield, Muffler y P oy A ;
o e 03 31 1-696 Repair Parts Manual| (Engish) ,
52 Qb1.us Gaskel, Muffler 104 12563 Oparators Mannal.[Bnglish
53 | 308367 | Muifler ' P P! risal (Baghen),
‘54 ; " Engine Part .
55 | {72083  Screw, Hex Md, 5/16-18x3-1221n.
56 58358 Belt Guide : :
| Ok

*y Stahdard Hardwars lisms - May Be Purchasad Locally '
-{~} Contact Engine Mantiacturer's athorized service dealer (Sea Engine Manusl) for parts and warranty.
{hy Cantact Teclimseh/Festlass authorizad service dealer for parts and warranty ‘

Parr No 311ﬁ§ﬂ \

L. .,




B8/@9/26803 ©9:54 . +441279726865 ANNE. CAMPBELL PAGE ©3/88

s . -

36” RIDING MOWER MODEL A3560-240 .

? .

NOTE: ALWAYS USE ORIGINAL
EQUIFMENT PARTS] Use ol seve’
icefreplacement ;pars other than |.
oyiginel equipment paris, may void
vour wananly. 3

. P : : Part No. 311896




8/9/2@3 88:54 +441279726865 -

°

ANNE CAMPBELL PAGE ©4/88

36" RIDING NIOWER MODEL A3560-240

' Kﬁy ] |
No. Part No, | Description No. | Part No. |Deacription
) 30M314 Seat a5 ¢ 1509 Berew, Pan Hd. No, 101 6 x 142 In,
2 41482 Press Clip, Wire A6 B74TH Spring, Heod
4 | 204761 |Mounting Brackat, Seat 47 |, 311738 Panel, Constle Sige, LH.
4 20507 Shoulder Bolt 48 311607 | Modal Plate
5 120638 '|. Lockwasher, Spiit, $/1€ I’ 49 57473 Lens, Headlight
[ 122007 | . Screw; Hex Hd, 5/16-18 x 374 I, 50 206065 | Decal, Reflector, Grille .
7 57476 Brackat, Seet Switch i3] 9185 Bracket, Grills
8 57153 Spring, Saeat 52 57478 sprinp, Grillle
] 120393 | . Fintwasher, 1182 in, ¥ 53 303054 Grille ' v
“n 56907 Cover, Seat Spring 54 36149 |Shoulder Bolt
1 44811 Screw, Taptite, 1/4-20x3/4 In, 55 910837 Mgain Frame
12 57153r Spring, Seat 56 | 12644 Bracket, Grille, RHM.
18, 1344 | ‘Glamp, Sspt Spring . 87 |° 12643 Brackat, Grille, LH. -~
14 995346 |. Sorow, Taplite; 1/4-20 x 1/2: In : 5 8| 46030 Gerew, Hese Hd, 5/16-1 8 %314 Inn.
15 8782 Fender Assembly 59 56361 Bracket, Axle Support
18 302137 | Friam, Hood, Top 80 48930 Rod, Upstop
17 302138 Foam, Hoad, RH. il 1499 | Locknut, 3/8-18 Thd,
18 311739 Console’ 62 310005 Foot Pad, L. H.
18 1408 Lockaut, 51618 Th. 63 20864 Regtaining Ring
20 69524 Decal, Caution 6 4 288 |Spacel
21 B 10444 Brackat. Seat Support 65 300308 Braka Pedal Assambly *
22 120228 | Sorew, Hox Hd, 5/16-1Bx 58 In. 66. 52785 | Pad, Brake Pedal
23- 122017 | * Serew, Hex Hd, 516-18 x 1 In. er 57847 Spring. Return
24 446363 | . FRwasher, 37 In. 68 310006 Foot Pad, R H.
25 Engihe Filter, Fusl 89 BT196 Rod, Braka-Clutch
26 ‘41008 Clamp, Fuel Line 70 55511 Ground Wire ,
27 47452 Tubing, Fuskline 7 1| 138588 Lackwasher, Int, Tooth, 518 In,
28 491550 Sorew, NMastite,. 1/4-30 x 34 In. 72 57250 | Belt Guide
29 1208 Brackat, Fuel Tank 73 57569 Retainar, Wire
30 (302579 Fuel Tank . . 74 A4500 Guide, Rear Deck
3 46704 |Guage, Fuel Tank 75 |. 43084 | Bracket, Deck GundeSupp:rt
32 905358| Soaw, Taptie, 1/4-20x 548 In, 76 ' 64885 Pad, : Fugl Tank
33 311687 Decal, Dash, RH. . 7T 58143 Clip )
34 302104 |Dash, Plastic Cover - 72 35407 Screw, Hax Wa Hd, 5/16-4(8x1/2 In.
as 50607 Knob, Thrattle Control 79 1502 Locknut, 1 /4-2C Thel.
36 150943 | -Screw, Pan Hd, No. 10-24 x5/8 in, 1 .80, 57547 Switch, Saeat
37 311686 Decal, Dash, L.H.- it} 54273 Lacknut, 5/18:18x W2 In.
38 1185 Dgsh, Metal - 82 , 302139 Faam, Hood, LH,
a9 57766 Thottla Contral a3 + 9664 Bukhead
40 | 271168 | " Nut Keps, No. 10-24 Thd. a4 | 1zozes | Somw, 54B.18x5M ug,mL )
4% 311734 Panal, Console Side, RH. ab 55609 Foam Pagt Bulkhead Cansole
43 2117486 *{  Panel, Hood Side, RH ' '
43 311740 Hood
‘44 311737 Panel, Hood Side, LH:

[*) Stendard Hardware Items - May Be Purchased Locally

Fam hwa. 371680




PAGE B5/08

ANNE CAMPBELL

'§8/89/2803 B8:54  +441279726865

& o

36" RIDING MOWER MODEL A3560-240

S o 415‘%,@

ﬁﬁ __ag
43 .@ 8
B 3 prs

: ALL’ UNNUMBERED ©
| 1TEMS ARE INTERGHANBABLE
WITH OPPOSITE SIDE .

1 NOTE: ALWAYS USE, '
ORIGINAL EQUIPMENT : p
PARTS. Usa: of gervice! j o o ,
rapiacemant parts . vl e r :
.| than original equipment
paits nay vold your war- B gl
S ' o o .
. - e ;i

BEn g BT AR




@B/EB/ZbS 88:54 +441273726865

i : ANNE CAMPBELL : PAGE 86/08
36" RIDING MOWER MODEL A3560-240
Key Ky
Mo. | Part No. | Descriptiop B No. | PartNo, | Description
1 120834 | * Sorew, Hax Hd5r18-18 x 122 In, 439 006416 |* Flatwasher, 32 In'
2 303247 Blade Brackef Assy. (Inal.5 & 8) 50 300883 Spring, Cluteh
3 . 1802 Locknul, 1 /20 Tid. 5 | ! 57328 Cluteh Cahbls *
4 300315 Rod, Brake Relaase - 52 57322 Shoulder Bolt
5 | 135624 Rivet, Brake Pad ' 3. 1288 |  Retainer Cable
6 302833 Batt Guard, LH. Puliey 54 | 57818 |Chute Guard
7 1498 Locknut, 5/ 6.18 Thd, ) 55 48478 Grip, Clutch Laver
8 308973 | Brake Pad 58 ‘55767 | Spring, Discharge Chute

9 56424 | Quill Assy. (inch 1 O-18) 5 ‘57317 Rod, Pivot |
-0 1282 Lockriut, Flange o 58 57360 Bracket, Pivot
11 BR3IARG Flatwasher 59 122040 | . Screw; Hex Hd, 5716-18x 1172 In.
12 Pulley, Quil 60 120398 | Flatwanher
13 | Spacer . (] 300188 Ciutch. Lever
14 Bearing * 62 120886 | . Fletwashers In.

15 Spacer, Tube o8 57321 Spring

18 Quill Casting . - | 64 5738 Retainer, Balt

17 Dust Shield, Quiill - 64 57337 Quadrant, Height Adjust

18 Saddle & Shaft .0 .. . '

19 . Soraw’, Hex Md, 5/161 8x5/8 In. 68 -+ 58268 Bwitch Brckeh C otfter
20 * Flabwasher, 1142100, - &8 £68901" Decal, Height Adjustment:

21 Litt Support Plate . 89 444108 Nut, Hex, Wide Fruige, 5716-18 Tha,

.22 "E" Ring 70 3001'79 Bracket, ldier"

23 Pin, Pivot . 1,80077 | * Screw, Hex Hd, 5/16-18x341n. -

24 Pivot Brackst 72 300345 | . Serew, Hex Hd, &/16-18x1-3/6 In.

25 Pin, Cleavis T3 805467 Mower Deck ’ '
26 Hairpin Cotter T4 506834 Serew, Hex Hd, 516-18 x /8 In,

27 Switch ™ 23763 Whes! Axle.

28 Screw, Pan Hd. No. 10-18x1/2 In, 76" 58821 Blade

29 Washier B 77 2483 Formed Washer -,

30 Wire Assembly . 78 38573 Screw, Hex Md, 3/8-24/x 1 In
31 159943 Sorew, Pan Md, No. 10-24x 5/8 In; 79 57444 |° Wire Tie ’ :
32 - GTATH Switch. : Rt 51988 -Support, Pivet Tube
33 35410 Spring
34 271166 Nut, Keps,” No, 10-24+Thd, B2 | . 33829 [Clevis, 1t C Blokis | &

35 302282 V-Bett - 83 300341 Lift Cable

38 39298 Pullay, Nylon 84 120872 | » Nut, Square, 1/4-20 Thd.
37 121222 Cotter Pin, 332 x 314 In. g1 *Soraw, Hex Hd, 5/1 6-18 xBA4 in.
38 40320 |  Support, Cable Puney 9 ?43,&%? g Ben gt XL o

‘39 49332 Pin, 38x11n. 87 271164 | * Nut,  Keps, 511618/ Thd. . {-

4n 45174 Lacknut, Wide Flange, 3/6-16 Thd, g 8 |.. .54 Skid Bar )
41 1409 Locknut, ¥8:18 Hex, 89 120216 | o Cofrioge Boit, 54818 Aln,
42 300491 | Idier Amn Aedy.{Icl. 8 & 48) . o0 | 56924, (A dBiipuieight L& ver .
43 1246 Retainer.. Bot g I 57329 Height — Adjust  Laver’ §
44 | 121954 Serew, Hex Hd., 14420 x 2dn, 92 57324 Sorew, Latch .
45 303030 Pultay, ldler o] 995338 | Serew, Taptite, 1/4-20 x 58 in.
48 57328 Carriage Bolt, 38-16x 2 In. 94 57319 Spring.
47 300180 Shoulder Beit : 85 | - «5Zbi4 wvheel, Deack’
48 | 41601 |Bivet, Brake Pad
1), Standard Hardware lterns - May Be Purchased Lacatly
s 9
L v
Parl No. 311886 ) { g




88/99/2003 ©88:54

87/08..

+44127
- 5 ‘ 279726865 ANNE CAMPBELL PAGE
36” RIING MOWER MODEL A3650-240
. e
4, ey LL LINNUMBE! .
T a3 N ey rrzmsmalmzﬁcnm jABL
T 2.0 . *
®
R oot ; rF
26 '
- G k4
gl w .+ N
228 1 & -
SEz B H 22
EES @ 3 WS
12 50 8 £ 5
=la !‘-: -4 T oW 9
of ok
© 11 - Lol
e W e [ f
: 1 8
~ ALTERNATOR ’._ENG[NE -
N t
N B A
J ~20 % \./@
~
. \‘ & i
>
“ 19 q.@ -18
- s:a't ' m,.l!?cﬂ ) :
©T . WIRING DIAGRAM
YEKLOW ‘BLACK * This diagram s deslgned to be uied z8
j a wlﬂng d!agram.. -
- YELLOW *BLUE We tecommand that unless you ara fully
paBc WHITE quefified to make repaits on|ihe electsi.
. ‘ eal'syetom on_ this unit, youltake itlo &
) y ' competent repalman for Such work or
NATF: ALWAYS USE ORIGINAL EQUIPMENT PARTS, - atijustments. [f wiiing Is {Incoreactly
Use of servicefreplicament parts other than original equip- houked  up, enging olactricsl | aystam. ran
ment parls may void your warranty, * be damaged
Key , Key .
No. | Part No. | Deseriution Mo. | Partbo | Description .
1 300626. Key, lgnition 14 120854 | * Catrlage Boll, 1/4-20 57815,
2 48140 | Lockmut iSwiteh Part) 15 575582 Bracket, Batiary, Hold-Qown
4 | 138557 | . Lockwasher (Swilch Par) 16 124388 | * Nul Mex, /1824 7hd, |
4 399687 Switch, lgnmon 17 138485 |* Washef. Ext.; Shakep! of, 5/18In
§ | 57478 Wirs Hamess Asaembly 18 187745 | * Screw; Hex Hd, 174- 208]% 314 in
6 o3l | F w8 e 18 1562 |+ Locknut, Hex, 17426 Thd.
7 10867 Wing Nut; 14420 . 20 53716 Solgnoid ;
[ 305421 Wiro- Accembly, Seat Suitch 21 ] Englng * Pait -
] 306511 | = Connector Body 22 3gaa1l | Retdiner Wire
1) - 57881 Battery Rod 23 41482 ere Clip, Fress
1 201172 | * Nul, Kups, 1/4-20 Thd 24 303064 Lead Wite; 'Hga_dighl 1
12 55511 Ground . Wire, . 26 | 52872 Bulb, Headlight
13 |- 302257 Eaﬂery T, 28 57769 Bulb, indlcator

{") Standard Hardware iems - Mny Be Purchased Logally

10

Part o AY1898 3




.. 08/P9/2BP3 "©8:54  +441279726865
Contact the-dealer where your tract

or wais purchased for. the available éccessories.JLyou
are unable to contact the dealer, write to the address on the fron1 covér of this man .

2

ANNE CAMPBELL PAGE ©8/88

ACCESSORIES .~ i

TWO 81aGe SNOW THROWER

* A powerful two stage snow thrower with & 1/ inch sec- ‘
42" SNOW & GRADER BLADE .

ond stage impeller capable of moving more than 70 tons
} of snow per hour and throwing it accumtaly in any ditec-
Rugged, heavy gauge steel blade. Spring loaded biade tion you choose. Driver controlled gischarge cfiute tums
glides nver uneven surfaces. Can be adjusted from seat a 160 degree arc, Wheel weights and tire) chains are
for straight position, or 35 degrees l&ft or right. Locks in recommended. o
* raised position for traveling. Wheel and tite chains are
recornmended
s E':'H TED,

TIRE GHAINS -
Tira chainsfor added traction are available, [Specify tire
size when ordering. .

LAWN SWEEPER

Features extra heavy duty wheels and hesvy duty bas-

wet. Basket is water. shrink and mildew proof with 6

hushel capacity. Dump release and haight adjuster can

hoth be operated from the tractor seat. .

REAR WHEEL WEIGHTS
v . Qnepalr, 50 pounds eaci. Total weighi 100 pounds.
’ Includes mounting hardware.

Dnt Mo A 1003




